Q1018 Functional trainer

Installation Standard Instruction




Parts list-1 (individual packaging)

Functional trainer left

Functional trainer right

No 1 pully*1pc No 2 pully*1pc No 3 Rear column welding group*1pc
No 4 Left base welding group *1pc No 5 Right base*\;vs(lzdlng group No 6 Right top welding group *1pc
i}‘f\ 5 /f \Q
| o) T \u D/ T
C—— . .
No 7 No 8 Upper beam assembly*1pc No 9 Storage stand pipe welding group *1pc
P
K == - 3
©
No 10 Hanging p.ullez/ combination No 11 Hanging pulle*y combination No 12 Cast iron counterweight*2pcs
right*1pc left *1pc
8 & ©
] Low-stretch welding group )
No 13  |Push rod welding group *1pc No 14 *1pc No 15 Counterweight label *1pc




Part list-2 (assembly parts)

@)
o 0 o O O
® 0 O
O
@)
Upper assembly board * . .
No 15 4pcs No 16 Lower assembly board * 4pcs No 17 Small assembly board * 2pcs
] - ]
No1g | Stainless steellettering No 19 Side guard left *1pc No 20 Side guard plate right*1pc
tube*2pcs 9 P 9 P 9 P
(OoCT—00)
No 21 Front guard plate *1pc No 22 Guide rod No 23 Optical axis fixed block * 2pcs
guard p P @25%2.0*1818*4pcs P P
No 24 Pulley*14pcs No 25 No 26 Low pull handle*2pcs
K \
No 27 Card slot set * 2pcs No 28 Rubber cover * 2pcs No 29 Round shock cushion * 4pcs




9

No 30 Clip set * 4pcs No 31 No 32 aluminum alloy gold pins * 2pcs
B
No 33 Counterweight bolt * 2pcs No 34 No 35 Chain 0.35m*2pcs
L
( T f 0

No 55 Biceps*1pc No 56 No 57 Cable*2pcs
= o — |
| S) |

No 58 Weight Stack * 38pcs No 59 Manual *1pc No 60 Foot pocket *1pc

=
=
a4
<
=
&l
u

Center rod 20 holes

P4
o

o
N

Black warning label*2pcs




Blister Pack Screw List-3

Hexagon socket flat head

Hexagon socket flat head Hexagon socket flat head screw

screw M10*100 *2pcs B screw M10*95* 2pcs ¢ M10*70 *23pcs
Hexagon socket flat head E Hexagon socket flat head F Hexagon socket flat head screw
screw M10*65 *10 pcs screw M10*30 * 4pcs M10*20 *6pcs

Hexagon socket flat head

Hexagon socket flat head

screw M8*20 *10pcs H screw M8*16 *12pcs | M10*20 external hexagon screw*2pcs
T T N /'/’r T - \
e _—, Vi \\]) /}\
¢ J . A
~ X
Flat gasket @10 *45pcs K Flat gasket @8 *12pcs M M10 lock nut *39pcs




Assembly steps

Steps No. Name QTY project number Name QTY
4 Right base welding group 1 M M10Locknut 1
3 Rear column assembly 1 J J10Gasket 3
1 5 Left base welding group 1 | M10720Hexagon socket 2

head screws

M10*70Hexagon socket flat
head screws

Important Information : You will require access to the rear of the main frame to assemble the pulley
wheels and branding plate. Please ensure you leave enough space to allow for this when installing



CameronKeep-Worrell
Highlight


No. 3 rear column welding group/1 pc

Steps No. Name QTY project number Name QTY
70 50*75 pipe plug 1
71 75*75 pipe plug 1
)
\ M
No. 4 base welding group right/1 pc
Steps No. Name QTY project number Name QTY
72 50*75F oot cover 1




No. 5 base welding group left/1 pc

Steps No. Name QTY project number Name QTY
72 50*75Foot cover 1
No. 6 top welding group right/1 pc
Steps No. Name QTY project number Name QTY
P M10 Hexagon Blind Rivet Nuts 2
70 50*75 pipe plug
73 50*50 pipe plug




Assembly steps
Step NO Iltem NO Name Qty Item NO Name Qty
No.12 Cast iron counterweight 2 B M10 * 95 hexagon socket 2
flat round head screw
No.23 Optical axis fixed block 2 J @10shim 2
2 No.22 Guide rod®25 4 E M10* 30 round head 4
hexagon screw
No.29 Circular damping pad 4 M M10jam nut 2
No.6 Top welding group right No.7 Top weld group left

et
. P S,
—F %
-. ]
=
— §
T -]
-
Oy
o
‘._
!&

=
=

A

i

W
1l

I
il

& %




7 top welding group left / 1 pc

Step NO Iltem NO Name Qty Item NO Name Qty
P M10 hexagon riveting nut
No.70 50 * 75 pipe plug
No.73 50 * 50 pipe plug

12 counterweight assembly / 2 pcs

Step NO Iltem NO Name Qty Item NO Name Qty
No.76 Counterweight guide sleeve 2
No.78 Counterweight head 1

&g,

10




Assembly steps

Step NO Iltem NO Name Qty Item NO Name Qty
No.1 Crossfit pulley assembly left 1 C M:gu;gohzzgagég\:)at 8
3 No.2 Crossfit pulley assembly right 1 J & 10 gasket 8
No.16 Lower assembly plate 4 M M10jam nut 8
No.18 Stainless steel lettering tube 2

fl‘_
&
ST

YAy
)

!

g

i

il
i

U

(LT

11




No.1 crossfit pulley sleeve left * 1 pc

Step NO Iltem NO Name Qty Item NO Name Qty
No.24 @ 90 pulley 2 J @ 10 gasket 3
. . . M10 * 45 hexagon socket
No.32 Aluminum alloy spring pin 1 w flat round head screw 2
No.80 Reducing sleeve 60 to 50 2 S M10 * 80 hexagon socket 1
flat round head screw
No.79 Crossfit group nylon cover 2 M M10jam nut 1
No.82 Snap cord pin 1 Y M10nut 2
: *
No.2 crossfit pulley sleeve left * 1 pc
Step NO Iltem NO Name Qty Item NO Name Qty
No.24 @ 90 pulley 2 J & 10 gasket 3
. . . M10 * 45 hexagon socket
No.32 Aluminum alloy spring pin 1 w flat round head screw 2
No.80 Reducing sleeve 60 to 50 2 S M10 * 80 hexagon socket 1
flat round head screw
No.79 Crossfit group nylon cover 2 M M10 jam nut
No.82 Snap cord pin 1 M10 nut




Assembly steps

Step NO Iltem NO Name Qty Item NO Name Qty
No.28 Rubber cover 2 F M10 * 20 hexagon socket 2
flat round head screw
4 No.24 @ 90 pulley 10 M M10 jam nut
No.57 wire rope 2 J @ 10 gasket

L1
e
]
=»]

=]

2
T

js_
Eos
I
m
ja

T

13




Assembly steps

>
QM - -
=
< =
R <@
z >
=
= IS
ol £ o
x| o
[ON 7] n €D
EIS & | &
S|lo| © N
ol >
Zz|2 3 2
®| Z| 2
o
2| £
F= B
i} |
o
z 2| =
|| o o
Q z z
=
2ol o <+ |2
olal - -
- -
o ©
Y Y
- =
238
B
OO 2| O | =
o|® oo oS
o|®lc®|c2|E
tOdOdm
E|ZE|loc| oD@
c|E|lT ol ® of.®
Z|=[x<c|x<|S
Q0 5| Q5=
IO i = i =4
S|w 3|9 3
cloe o|N o
*r*r
o o
— -
= =
o4
™
mO.D [T >
o2
=

Step NO

14



11 pulley assembly left

Step NO Iltem NO Name Qty Item NO Name Qty
No.75 ® 120 pulley 1 J @ 10 gasket 1
M M10jam nut 1

M10 * 45 hexagon socket flat

w round head screw !
10 pulley assembly Right
Step NO Iltem NO Name Qty Item NO Name Qty
No.75 ® 120 pulley 1 J @ 10 gasket 1
M M10jam nut 1
M10 * 45 hexagon socket flat
w 1
round head screw

15




Assembly steps

Step NO | ITEM NO Name Quantity ITEM NO Name Quantity
NO.8 Beam as-upper 1 J @10shim 12
NO.17 Small assembly plate 2
NO.15 Upper assembly plate 4
6 M10*70Hexagon socket flat
Cc 12
round head screw
M M10Lock nut 12

16




Assembly steps

Step NO | ITEM NO Name Quantity ITEM NO Name Quantity
M10*100Hexagon socket
NO.30 Clip sleeve 4 A flat 2
round head screw
. . M8*20Hexagon socket flat
7 NO.9 Storage pipe welding group 1 G round head screw 10
NO.31 Plastic hook 6 J @J10shim
M M10Lock nut

AT
Fxeasl

= [ =

Hitlie
i

[l
!

oy

PAVLLVAL VALV A

o

flifiiiiii=

17




Assembly steps

Step NO | ITEM NO Name Quantity ITEM NO Name Quantity
NO.14 Low tension welding group 1 NO.21 Front guard 1
NO.13 Push rod welding group 1 K @8shim 12
8 NO.19 Side guard left 1 H M8*16Hexagon socket flat 12
round head screw
NO.20 Side guard right 1
) ]
A:—\<-h: N \'23

_ww

)

18




NO.8 Beam as-upper*1pc

Step NO | ITEM NO Name Quantity ITEM NO Name Quantity

NO.74 ®32 Round pipe plug 4

NO.14 Low tension welding group*1pc

Step NO | ITEM NO Name Quantity ITEM NO Name Quantity

NO.74 ®32 Round pipe plug 2

19




NO.9 Storage pipe welding group*1pc

Step NO | ITEM NO Name Quantity ITEM NO Name Quantity
NO.81 40*60Square pipe plug 2
Q M8Outer hexagon rivet nut 10

20




Q1013 Packing standard description

/R

Inner diameter of wooden box: 1250*550*320mm

21




Packing List-1

Functional trainer Functional trainer . .
NO.1 left pully*1pc NO.2 right pully*1pcs*1pc NO.3 Rear column welding group*1pc
D
[ = /E—L —
‘ =] 0 SN [ =
=
NO.4 Left base Xveldlng NO.5 Right basei welding NO.6 Right top welding group*1pc
group*1pc group*1pc
=
— —
NO.7 Left top erldmg NO.8 NO.9 Storage riser welding group*1pc
group*1pc
=
— = )
©
NO.10 Lifting p.ulle*y assembly NO.11 Lifting pullc—iy NO.12 Cast iron counterweight*2pcs
right*1pc assembly left*1pc
©
t=  — ,‘ T /\ I r
I | | |
NO.13 Push rod :Neldlng NO.14 Low tensmrl welding Stack weight stickers*1pc
group*1pc group*1pc
Packing list-2
@)
0 0 O O O
O
)
No.15 Upper asse;;ts)Iy board * 4 No.16 Lower assembly board * 4 pcs No.17

Small assembly board * 2 pcs

22



F]
L.

Stainless steel lettering . . . N
No.18 tube*2 pcs No.19 Side guard left *1 pc No.20 Side guard plate right*1 pc
(Oo—00)
No.21 Front guard plate *1 No.22 Guide rod @25*2.0*1818*44F No.23 Optical axis fixed block * 2 pcs
No.24 P90 pulley*10 pcs No.25 No.26
No.28 No.29

No.30 Clip set * 4 pcs No.31 Plastic hook * 6 pcs
/

|

|
No.33 ®10700 counterweight No.34 Pulley limit set * 20 pes No.35 Chain 0.35m*2 pcs

bolt*2 pcs
. r
(o= ——=n.
D4, 8%8100mm
2pcs for machine, in one package

No.55 Biceps*1 pc No.56 Blister pack*1 pc No.57 Wire rope*2 pcs

23




> @ |
(@]

Weight piece * 38 pcs

No.59

No.60

Foot pocket *1

OE
=
=
a4
<<
=
&
u

Black warning label*2

24




Packing steps

Number of project name Quantity | project number name Quantity
steps number
No.58 Counterweight 38 No.11 Hanging pulley combination 1
No.14 Low-stretch welding group 1 No.12 Weight combination 2
1 No.1 Asuka pulley left 1 No.13 Push rod welding group 1
No.2 Asuka pulley block right 1
No.10 Hanging pulley combination 1

25




Packing steps

Number of project name Quantity | project number name Quantity
steps number
No.4 Left base welding group 1
No.5 Right base welding group 1
9 No.6 Right top welding group 1
No.8 Upper beam assembly 1

@

IR, S
%

26




Packing steps

Number of

project name

Quantity | project number

name

Quantity

No.7 Left top welding group

1

\H

[y Ay 4
2S5
"\ N/ D

/C
O@ [

=

27




Carton packing steps

Number of project name Quantity | project number name Quantity
steps number
No.19 Side guard right 1 No.20 Side guard right 1
1 No.3 Rear column welding group 1
No.18 Stainless steel lettering tube 2
No.22 Guide rod ©@25*2.0*1818 4
' ' I
} ::g J J (H! o]
1" i =
o wr r I o - ~ T - L = = _F = o~ a9
[
[N 0 £
1,0 10
1% 1"t 8
@
J\ > ‘uﬂn' u'ﬂn
. 1} i -
=
[
: ~— L N ] ] |
0 1,0 L
@ }% Iy! i 0

Carton inner diameter size 2100*370*160mm

28




Carton packing steps

Number of project

steps number name Quantity | project number name Quantity

No.9 Storage riser welding group 1

No.21 Front guard 1

I

=
=

The products in the carton should be packed in bubble bags around

The packing diagram does not include all the accessories. The packing accessories are subject to the packing schedule. The
counterweights are packed according to the actual number of pcs. The remaining small accessories that are not marked are separately
packed together and placed in the empty gaps of the box to complete all the packing. Box and seal the box.

29





